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1 SUMMARY

This report is one of a serie of 4 reports in the JIP project “Reliability of Corroded Pipes”, and
describes the laboratory burst tests of pipes with simulated corrosion defects. This projectis a
continuation of the JIP project “Residual Strength of Dented and Corroded Pipes”.

Twelve burst tests have been performed, of which 9 were with longitudinal corrosion defects and
3 with circumferential corrosion defects. The pipes were loaded with combined internal pressure
and external loads, except for 2 tests with internal pressure only. The external loads considered
were bending moment and axial compressive force.

The test specimen, test set-up execution of the tests and the main results are described in this
report, while evaluation of the results are included in the DNV project report no. 96-3394
“Reliability of Corroded Pipes / Assessment of Capacity and Acceptance Criteria™.

All tests were made from seamless pipe with 324 mm diameter and 10.3 mm wall thickness of
X52 modified material. The defects were smooth corrosion made using spark erosion for the
longitudinal corrosion and the circumferential corrosion was machined.
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2 INTRODUCTION

2.1 Motivation

A pipeline is a large financial assets for the pipeline operator and a safe operation of the pipeline
is therefore of great concern. On the other hand, unnecessary repair and an over conservative
operation of the pipeline may result in high costs and unexploded resource utilisation. As the
pipelines are ageing and corrosion may develop, the economical consequences of reduced
operation pressure, repairs, or replacements may become high. Available design equations for
assessment of allowable operating pressures of degraded pipelines depending on the selected
reliability level is therefore desirable.

When severe corrosion has been observed in a pipeline, the decision of necessary action to be
carried out should be based on an overall assessment of the pipeline, where uncertainties
associated with both the assessment of the degree of corrosion and the capacity evaluation should
be considered. The cost of repair or replacement can be very high and should be avoided, or
postponed in time, if this is possible within the safety requirements defined. Required actions
should further also be initiated in order to maintain the integrity of the pipeline and to avoid an
undesired risk exposure of the pipeline.

The objective of the work is to provide the participants with capacity formulas of corroded pipes.
The work includes laboratory tests and a large number of finite element analyses of corroded
pipes exposed to internal pressure, combined internal pressure and bending moment, and
combined internal pressure and bending moment. Both longitudinal and circumferential
corrosion are considered. The formulas will be calibrated using reliability methods. This will in
a systematic manner include uncertainties in inspection results and variations in material
properties, pressure and dimensions. The outcome of the project will be included in a manual for
assessment of corroded pipes.

2.2 Background

The present Joint Industry Project “Reliability of Corroded Pipes” is a continuation of the
project “Residual Strength of Corroded and Dented Pipes”. The former project which was
started in 1993 and concluded at the end of 1993, and the present project stared shortly after.

The Phase I of the project was sponsored by Statoil, Phillips, Brasoil (Petrobras), Mineral
Management Services (MMS), Norwegian Petroleum Directorate (NPD), The Research Couneil
of Norway (NFR), and Det Norske Veritas (DNV).

The present project “Reliability of Corroded Pipes™ is sponsored by Statoil, Amoco, Exxon,
NPD and MMS.

The scope of work of the project has been modified in order to best utilise the funding.
Especially has the work conducted by British Gas had an impact on our project as British Gas is
undertaking a similar project. To avoid unnecessary overlapping of work the scope was changed,
but some ifems were not overlapping. DNV have included combined load cases, circumferential
corrosion, and a reliability calibration of the capacity and design equations that would be
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established. British Gas, on the other hand, had already performed many tests and finite element
analyses for internal pressure only, including interaction of separate pits and grooves, buf they
would not included a reliability calibration of the equations. A co-operation with British Gas has
been discussed and an advantage would be that the equations would be based on a larger
database including effects studied only by British Gas and effects studied only by DNV. The
equations would include calibrated safety factors. Common capacity and design equations from
British Gas and DNV would most probable receive greater acceptance in the marked, and hence,
be a recognised equations.

After completion of both the British Gas and the DNV project, where both projects have made
project specific guideline of corroded pipes, a unified guideline could be made.

2.3 Project Reports

The project concludes with 4 reports, given in the table below.

Table 2-1 Overview of the project reports

DNV report no. | Title / Subject
96-3392 Reliability of Corroded Pipes / Finite Element Analyses
96-3393 Reliability of Corroded Pipes / Laboratory Burst Tests (This document)
96-3394 Reliability of Corroded Pipes / Assessment of Capacity and Acceptance Criteria
97-3358 Reliability of Corroded Pipes / Project Guideline

2.4 Participants and Their Representatives

The following organisations participated in the project;

Participant Representative Telephone / Fax
Minerals Management Service {MMS) Wallace O. Adcox telephone {(+1)703 787 1354
fax {(+1) 703 787 1010
Norwegian Petroleum Directorate (NPD) Kiell A. Anfinsen telephone {(+47) 51 8762 26
fax {(+47y 515351571
Den norske stats oljeselskap a.5.(Statoil) Richard Verley telephone (+47)73 38 41 &3
' fax {(+47y 7396 72 86
Amoco Norway Oil Company (Amoco) Ole Jergen Narvestad telephone (+47351 3020 18
fax {(+47)31 5022 18
Exxen Production Research Company (EPR) Robert Appleby telephone {(+1y 7139657195
fax {(+1) 712 966 6423
Petrobras /CENPES/DIPREX Adilson C. Benjamin telephone (+53)21 598 6263
fax (+53)21 598 6793
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The SI units are used in the report. The conversion factors are between the S units and the US

units are;;

From US units to ST units

length: I in (inch)

Mass 1 1t {pound)

Force 1 Ibf (pound force)
P kip

[ psi {(Ibfin2)
1 ksi (1000 psi)

Stress (Pressure)

From S1 units to U, S anits

length: I mm
Mass 1 kg
Force I N
1 kN
Stress {Pressime) 1 MPa
1 MPa
1 ksi = 1000 psi
10 bar = 1 MPa

2340 mm

0.4336 kg

4448 N

4,448 kN

0.066895 MPa (N/mm2)
6.865 MPa

0.03937 in

2.205 b (pound)

(.2248 Ibf {pound force)
0.2248 kip

145.0 psi (IbfFin2)
0.1450 ksi
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3 GENERAL DESCRIPTION OF TESTS

3.1 Overview of tests

A total of 12 tests has been carried out within the project. An overview of the tests are given in
Table 3-1.

Table 3-1 Overview of tests

Test Nom Nem mat. | defect defeet defect foading
ne. Dia thick depth length width
{mm} (mm) {d/t) int. press /bending/axial

1 324 10.3 X52 0.50 0.75D I5¢ X
2 324 10.3 Xs52 0.50 075D 15¢ X X
3 324 1.3 Xs52 8.50 075D 15¢ X X
4 324 10.3 X52 .30 0.50D 3t X X
5 324 10.3 X52 0.30 .50 D 3t X
6 324 10.3 X52 0.36 030D 31 X X
7 324 10.3 X52 (.50 075D 3t X X
8 324 10.3 X52 0.50 075D ER X
9 324 10.3 X352 0.70 075D 3t X X
10 324 10.3 Xs2 0.30 12 mm cire. X X
11 324 10.3 X532 0.50 12 mm Cire. X X
12 324 10.3 X52 0.70 12 mm circ. X X

The dimensions given in the table are nominal values. The actual values of diameter, wall
thickness and corrosion defects were measured. The material curve was determined by coupon
tests. All simulated longitudinal corrosion defects were smooth rectangular defects fabricated
using spark erosion, while the circumferential corresion defects were machined. Tests 1 through
9 were simulating longitudinal corrosion, while test 10 through 12 simulated girth weld
corrosion. All defects were made at the outer surface in the parent material.

The test specimens were exposed to combined internal pressure and external forces until burst,
except for 2 test specimens which were exposed to internal pressure only.

3.2 Description of the test set-ups
The tests were exposed to different kind of loading which required different test set-ups:

= internal pressure only

= combined internal pressure and bending moment

s combined internal pressure and axial compressive force
The tests with internal pressure only requires virtually no special test set up, apart from the
instrumentation and the water pump to increase the internal pressure until burst.
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The tests with internal pressure and bending moment was performed in a 4-point-bending test
rig. The test rig is shown in Figure 3-1 and Figure 3-2. A sketch of the test rig is also included
in Appendix A. Rollers were used at the supports to in order to define and keep the distance
between the supports constant. The distance between the rollers, which is the moment arm,
varied from 1.27 to 1.43 meter for the three tests with bending moment. A servo controlled
dynamic MTS 1000 kN actuator was used to apply the force. The specific test rig set-up made for
this project had approximately 650 kNm moment capacity, and maximum 150 mm stroke.

The tests with combined internal pressure and axial compressive force was performed in a test
frame as shown in Figure 3-3. A 10000 kN static jack was applied. The length of the test
specimens were all 1000 mm, plus 2*50 mm for the end-plates. The maximum stroke of the jack
was slightly less than 100 mm.

The water pump used in the burst tests had a capacity of 1000 bar. All tests were performed at
room temperature at approximately 20°C

Figure 3-1 Picture of the test rig for 4-point bending test {after completion}.
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2 Picture of the test rig for 4-point bending fest,

3.

Figure
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Figure 3-3 Picture of the test rig for axial compressive force
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3.3 Instrumentation

Each specimen was instrumented with strain gauges and pressure transducer in order to monitor
the specimen during testing and for recording. The strain gauge instrumentation for each
specimen are shown in Appendix A. Approximately 10 strain gauges were applied at each test.
For the tests with combined loading the external loads were also monitored and recorded. In
Figure 3-4 an example of the strain gauge instrumentation ot a corrosion defect is shown.

For the specimens exposed to combined loads, some strain gauges were used for load and
alignment control. All strain gauges were post yield cross gauges allowing for large strains from
Tokyo Sokki Kenkyujo Co., LTD., type YFLA-2.

A 1000 bar pressure transducer was used, serie no. F02395. In order to minimise erroneous
pressure fluctuations the pressure transducer was mounted directly to the end flange in a separate
hole from the connection from the hose for the pump.

3.4 Manufacture of the test specimens

The simulated corrosion defects were spark eroded at the outer surface. The defect similar to test
i to 3 is shown in Figure 3-4. The defects had a smooth surface and all edges were made with a
small radius. The surfaces were also grinded slightly to get a smoother surface for ease thickness
measurements and application of strain gauges. At each end of the test specimen a S0mm thick
end-plate was welded to the pipe. For the tests exposed to bending moment thicker extension
pipes of approximately 2 meters were welded to each end of the test specimen, and the end-plate
were welded to the end of these extension pipes. The inlet for internal pressure and mounting of
the pressure transducer were in the end flanges.
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Figure 3-4 Picture of a corrosion defect with strain gauge instrumentation
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4 DETAILED DESCRIPTION OF THE TESTS

4.1 General

Twelve test were performed. The 9 first test specimens were made from the same pipe, while the
last 3 test specimens were made from another pipe, which was almost identical to the first one.
The nominal parameters are the same for all 12 tests, apart for the simulated corrosion defects.
For each test specimen the actual dimensions were measured and are described for each test in
this report.

The following was the same for all tests;

Pipe Diameter 324 mm  (nominal)

Pipe wall Thickness 1031 mm (nominal)

Pipe Grade X352

Type of Longitudinal Seam Seamless

Yield Strength (actual, eng.) 380 MPa (Average of 8 test coupons)
Tensile Strength (actual, eng) 514 MPa (Average of 8 test coupons)
Year of Manufacture 1996 / 1997

The pipe diameter was measured at several locations, it was found to be closer to 325 than the
nominal diameter of 324 mm, and was almost identical at all measured locations. The pipe wall
thickness, however, varied far more, from minimum 10.25 mm to maximum 11.10 mm. The
largest variation was in the circumferential direction, but large variations were also observed
along the length of the pipe.

Some variables have been calculated based on measurements and constants, as for instance the
axial stress is calculated based on the applied {(measured) force and the diameter and thickness.
For calculation of the cross section parameters the an outer diameter of 324 mm is used, and for
the wall thickness the “average” thickness of 10.6 mm is used. This results in the following
values for the cross section;

o Area . = 10437 mm’ (D DY*a/4
o Area, . = 72012 mm’ (DAy*n/4
» Moment of Inertia (I} =1.28*10°mm* (D, -D*n/64

» Section modulus W .. = 791854 mm’ 17(D,/2)

D, ; Outer Diameter = 324 mm
D, ; Inner Diameter = 302.8 mm

In the following sub-sections each test is described. Sketches showing the test set-up, the
corrosion defect, the instramentation, the thickness measurements are included in Appendix A.
Pictures of the test specimens after burst are included in the main section of the report. In
Appendix B the material certificates are included, and in Appendix C listing of the recorded
pressure, loads and strain gauges are given (Microsoft Excel spreadsheet)

Page 11

Reference to part of this report which may lead to misinterpretation is not permissible.
15 Becember 1997, OHE/ Docul.ive no. $71215-G809




DeT NORSKE VERITAS

Report No. 96-3393, rev. 02

DETAILED DESCRIPTION OF THE TESTS

4.2 Testno. 1
Loading

Internal pressure only.

Corrosion defect parameters (nominal)

Corrosion defect depth d = 5.3 mm (d/t = 0.5)
Corrosion defect length L = 245mm (L/D=075
Corrosion defect width w = 150mm (w=151)
Length of test specimen Lpecimen = 1500 mm

Instrumentation

In the corroded area 9 cross strain gauges were applied, and one strain gauge was applied away
from the corroded area for load control and hoop strain measurement. Internal pressure and time
for each scan were also recorded.

Loading description
Internal pressure was applied until burst, and applied internal pressure versus time is shown in
Figure 4-1.

Results
The test failed at 232 bar. The test specimen after burst is shown in Figure 4-2.

Loading sequence, testno. 1
250 :
Pressure (bar}

200 .

L1510 18 B S U RO SURNS SUVRSPPRUUROS SRR N
- : :
0
&
=00

50 L S

o - ; , :

g 600 1200 18G0 2400 3000 3660
Time {sec}

Figure 4-1 Applied pressure versus time for test no. 1

Page 12

Reference to part of this report which may lead to misinterpretation is nof permissibe.
16 Degember 1997, OFB/ Dooslive ne, §71215-900%



DET NORSKE VERITAS

Report No. 96-3393, rev. (2

DETAILED DESCRIPTION OF THE TESTS

Figure 4-2 Picture of the test specimen no. § after the burst
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Figure 4-3 Picture of the test specimen no. 1 after the burst
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4.3 Testno.2
Loading

Loaded with combined internal pressure and bending moment.

Corrosion defect parameters (nominal)

(Identical with specimen no. 1)

Corrosion defect depth d = 53 mm (d/t=0.5)
Corrosion defect length L = 245mm  (L/D=0.75)
Corrosion defect width W = 150mm (w=151)
Length of test specimen Lipecimen = 1300 mm
Instrumentation

In the corroded area 9 cross strain gauges were applied, and two single filament gauges were
applied away from the corroded area for load control of the bending moment. The time, the
actuator load and displacement were also recorded.

Loading description
The specimen was exposed to combined internal pressure and 4-point-bending moment. The
corrosion defect was located at the compressive side of the bending moment.

An internal pressure of 165 bar was applied during the first 15 minutes. The loading is
illustrated in Figure 4-4 to Figure 4-6. The internal pressure was then kept at 165 bar and
bending moment was applied to the test specimen. The actuator was in displacement control,
and for this test set-up the applied displacement results in a forced curvature of the pipe. At
approximately 220 kNm bending moment more and more displacement was required in order to
further increase the bending moment, which effect indicate excessive yielding of the pipe cross
section. Further, the displacement was kept constant and the internal pressure was mcreased,
which resulted in a drop in the bending moment at the constant displacement. In order to
maintain the bending moment additional displacement was applied, but the pipe had softened
significantly due to the internal pressure and the pipe could not carry much increased bending
moment.
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Loading sequence, testno. 2
250 T ——e Pregsure {Dar}
._..___a.rxﬁoment (ki)
200 — o Disp. {mm)
150 1.
=
[
=]
o100 Lo
B0 Lo i
o : ; ‘
0:00:00 0:10:0G (:20:00 0:30:00 0:4G:00 0:50:00 1:00:80
Time
Figure 4-4 Loading sequence, test no. 2
internal pressure versus bending moment, testno. 2
250
. L=zo0 .
b :
£ - : : :
S - o U S
7 : : N
2 : : ™
B LA00 B
= : : P~
e : : : ~
8 B0 e e e R
= : : : ~
4] ; N ;
250 200 150 140 50
Bending moment (kNm)

Figure 4-5 Internal pressure versus bending moment, test no. 2
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Internal pressure versus hending moment, testno. 2

----------

Actuator displacement {mm)

250 200 150 100 50 g
Bending moment (kNm)

Figure 4-6 Actuator displacement versus bending moment, test no, 2

Results

Excessive yielding was observed in the pipe, and it was not possible to maintain the maximum
bending moment of approximately 220 kNm when the internal pressure was further increased.
When the internal pressure was increased from 165 bar to rupture at 218.5 bar, the bending
moment decreased from 220 kNm to 130 kNm.

The bending moment resulted in a radius of approximately 15-20 meter, where the 15 meter was
estimated based on measurements of the test specimen after testing and the 20 meter was based
on the applied displacement during the test.
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7 Picture of the test specimen no. 2 after the burst test

Figure 4
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Figure 4-8 Picture of the fest specimen no. 2 after the burst test
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4.4 Testno.3

Loading
Loaded with combined internal pressure and bending moment (similar to test 2).

Corrosion defect parameters (nominal)

(Identical to specimen no | and 2)

Corrosion defect depth d = 5.3 mm (d/it=10.5)
Corrosion defect length L = 245mm (L/D=0.75)
Corrosion defect width W = 150 mm (w=151)

Length of test specimen  Lspecimen = 1500 mm

Instrumentation

In the corroded area 9 cross strain gauges were applied, and two single filament gauges were
applied away from the corroded area for load control of the bending moment. The time, rotation
angle, the actuator load and displacement were also recorded.

Loading description

The specimen was exposed to combined internal pressure and 4-point-bending moment. The
corrosion defect was located at the compressive side of the mending moment. In the previous
test the MTS was in displacement control, but order to try to maintain the bending moment and
hence allow the pipe to deflect the actuator was set in load (bending moment) control.

An internal pressure of 165 bar was applied during the first 12 minutes. The internal pressure
was kept at 165 bar and bending moment was applied to the test specimen. Further, the bending
moment was kept constant at 200 kNm, and the internal pressure was increased. The pipe was
yielding extensively, which resulted in increased additional displacement in order to maintain the
set bending momient of 200 kNm. An small increase in the bending moment up to 212.5 kNm
was applied, and only marginal additional internal pressure was introduced before rupture.
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Loading sequence, testno. 3

280

Pressure (bar};
— SO

150 ey IR e S PR S

L.oad

wo Lo L
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=
—
0 ; o= ; ; :
o 600 1200 1800 2400 3000 3600

Time {sec)

Figure 4-9 Loading sequence, test no.3

Internal pressure versus bending moment, testno. 3
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a : : :
& : :
c : : :
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=
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250 200 150 160 50 G

Bending moment {kNm}

Figure 4-10 Internal pressure versus bending moment, test no. 3

Results
Excessive yielding was observed in the pipe before rupture in the corroded region. The test
bursted at a bending moment of 212.5 kNm and an internal pressure of 195 bar.
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Figure 4-11 Picture of the test specimen no. 3 after the burst test
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Figure 4-12 Picture of the test specimen no. 3 after the burst test
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Figure 4-13 Picture of the test specimen no. 3 after the burst test
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4.5 Test no. 4
Loading

Test specimen no. 4 was loaded with combined internal pressure and bending moment.

Corrosion defect parameters (nominal)

Corrosion defect depth d = 32mm (dt=0.3)
Corrosion defect length L = 162mm (L'D=0.50)

i

Corrosion defect width w = 32mm {w=31)
Length of test specimen Lpesimen = 1100 mm
Instrumentation

In the corroded area 3 cross strain gauges were applied, and two gauges were applied away from
the corroded area for load control of the bending moment. The time, rotation angle, the actuator
toad and displacement were also recorded

Loading description
The specimen was exposed to combined internal pressure and 4-point-bending moment. The
corrosion defect was located at the compressive side of the bending moment.

An internal pressure of 200 bar was applied during the first 15 minutes. The internal pressure
was kept at 200 bar and bending was applied to the test specimen. When the moment exceeded
200 kNm the internal pressure started to drop due to excessive yielding of the pipe. The pipe had
become soft and additional displacement was necessary in order to maintain the bending
moment. Further, after excessive yielding the actuator reached the maximum stroke which
resulted in that the tests changed from load (moment) controlled to displacement controlled.
During the increase of internal pressure until burst at 290 bar the resulting bending moment
decreased from 260 kNm to 73 kNm.

Results

Excessive yielding was observed in the pipe before rupture in the corroded region. The test
bursted at a bending moment of 73 kNm and an internal pressure of 290 bar. During the loading
the test specimen had also been exposed to an internal pressure of approximately 200 bar and

250 kNm.
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Loading sequence, festno. 4

300 FE Prassure {barj;
e BlOTREAL (KNET)

260 poveeend T e, (1)

200 0 LT
T 150 |
i : : : : :

00 Lo f e e B

0 A s ﬁ E : z
0 600 1260 1800 2400 3000 3800 4200  48G0 5400 6000
Time {sec}

Figure 4-14 Loading sequence, test no.4

Internal pressure versus bending moment, test no. 4

200
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300 250 200 180 10¢ 50 0

Bending moment {kNm}

Figure 4-15 Internal pressure versus bending moment, test no. 4
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16 Picture of the test specimen no. 4 after the burst test
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Figure 4-17 Picture of the test specimen no. 4 after the bursi test

Page 28

Reference to part of this report which may lead to misinterpretation is not permissible.
16 Deveraber




DT NORSKE VERITAS

Report No. 96-3393

b2

rev,

DETAILED DESCRIPTION OF THE TESTS

Figure 4-18 Picture of the test specimen no. 4 after the burst fest
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4.6 Testno.5
Loading

Test specimen no. 5 was loaded with combined internal pressure and axial compressive force.

Corrosion defect parameters (nominal)
(Tdentical with test no. 4)

Corrosion defect depth d = 32mm (d1t=0.3)
Corrosion defect length L = 162mm (L/D=0.50)
Corrosion defect width w=32mm (w=31
Length of test specimen specimen = 1000 mm
Instrumentation

In the corroded area 3 cross strain gauges were applied, and 4 gauges were applied ina
uncorroded region to monitor the loading. The time and the jack load and displacement were

also recorded.

Loading description
The specimen was exposed to combined internal pressure and axial compressive force.

The jack was operated with a manually controlled pump, and during the test the load and the
displacement were monitored. With this set-up the operator could manually maintain the axial
force by running the pump, or stop the pump and keep the displacement constant.

For test no.5 an internal pressure of 200 bar was first applied, and then the axial compressive
load. At approximately 2500 kN external applied axial force the pipe was yielding excessively,
and the internal pressure dropped. The internal pressure was again increased to 200 bar, and
further axial compressive load was applied, resulting again in a drop in the internal pressure.
Both the internal pressure and the jack displacement was increased, but the resulting axial force
decreased, until burst occurred at 286 bar and with an axial compressive external force of

2563 kN.

Loading sequence, festno.
330 Pressure (bar};
300 L. Force (10°kNy +
H—— - U110 D
250 Lo
5 2001
8
o EBD L
50 Lo b
N iy iy T
o . . ; : st S, T |
0 800 1200 1800 2400 3000 3800 4206 4800 5400

Time {sec)

Figure 4-19 Loading sequence for test no. 5
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Internal pressure versus axial compressive force, testno. §
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Figure 4-20 Internal pressure versus axial compressive force, test no. 5

internal pressure versus axial compressive force, testno. §
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Figure 4-21 Jack displacement versus axial compressive force, test no. §

Results

Excessive yielding was observed in the pipe before rupture in the corroded region occurred. The
test bursted at an internal pressure of 286 bar, and with an axial compressive external force of
2563 kN. The end cap force due to the internal pressure was 2060 kN, resulting in a compressive
pipe wall force of only 503 kN, equivalent to 48 MPa in axial compression.
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~22 Picture of the fest specimen no. 5 in the test rig before the burst test
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Figure 4-23 Picture of the test specimen no. 5 after the burst test
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Figure 4-24 Picture of the test specimen no. 5 after the burst test
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4.7 Test no. 6

Loading

Test 6 was loaded with combined internal pressure and axial compressive force.

Corrosion defect parameters (nominal)

{Identical to test specimen no. 4 and 3)
Corrosion defect depth d = 32mm ({dit=0.3)
Corrosion defect length L = [62mm (L./D=20.50)

fi

i

Corrosion defect width w o= 32mm (w=31)
Length of test specimen Lpecimen = 1000 mm
Instrumentation

In the corroded area 3 cross strain gauges were applied, and 4 gauges were applied in a
uncorroded region to monitor the loading. The time and the jack load and displacement were
also recorded.

Loading description
The specimen was exposed to combined internal pressure and axial compressive force.

For test no.6 an internal pressure of 200 bar was first applied succeeded by axial compressive force.
At approximately 2500 kN external axial force the pipe was yielding extensively, resulting in drop
in the internal pressure. The internal pressure was maintained by pumping water simultaneously to
the increase of the jack force to approximately 4300 kN. At this point the jack displacement was
approximately SO mm and the range of the displacement transducer was exceeded. The position of
the transducer was changed, and due to safety reasons during this operation the test specimen was
unloaded. The test specimen was reloaded to 200 bar, and further axial displacement/force was
applied to the test. More excessive yielding was experienced, the pipe at the end supports started to
deform, and in order to burst the pipe the internal pressure was increased when keeping the
displacement constant allowing the axial compressive force to decrease.

{oading sequence, testno.&

486 Hressure (bar)

400 . Force (10%N} -

350 § mee o Disp. (M) :

300 [T T
o 280 L : f '
& 200
9 RS ] o

50 L. bt

wo b

; o e T
50 1 T Tt | W ey o R
0 e 2 : - ;
0 800 1200 1860 2400 3060 3600 4200
Time (sec)

Figure 4-25 Loading sequence, test no. 6
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Internal pressure versus axial compressive force, testno. 6
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Figure 4-26 Internal pressure versus axial compressive force, test no. 6

internal pressure versus axial compressive force, festno. §
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Figure 4-27 Jack displacement versus axial compressive foree, test no. 6

Results

Excessive yielding was observed in the pipe before rupture in the corroded region. The test
bursted at an internal pressure of 287 bar, and with an axial compressive external force of

2943 kN. The end-cap force due to the internal pressure was 2067 kN, resulting in a
compressive pipe wall force of only 876 kN, equivalent to 84 MPa. The test specimen had during
the test experienced 205 bar and 4323 kN.
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Figure 4-28 Picture of the test specimen no. 6 after the burst test
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Figure 4-29 Picture of the test specimen no, 6 after the burst test
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4.8 Testno.7
Loading

Test 7 was loaded with combined internal pressure and axial compressive force.

Corrosion defect parameters (nominal}

Corrosion defect depth d = 33mm (dit=10.5)

Corrosion defect length L = 245mm (L/D=0.73)

Corrosion defect width w o= 32mm (w=3t)

Length of test specimen L pecimen = 1000 mm

The corrosion defect was longer and deeper compared to the test specimen no. 4, 5 and 6.

Instrumentation
In the corroded area 3 cross strain gauges were used, and 4 gauges were applied in a uncorroded
region to monitor the loading. The time and the jack load and displacement were also recorded

Loading description
The specimen was exposed to combined internal pressure and axial compressive force.

For test no.7 an internal pressure of 175 bar was applied, and succeeded by axial compressive
load. At approximately 2500 kN axial force the pipe was yielding extensively and the internal
pressure started to dropped. The internal pressure was maintained simultaneously as the jack
force was increased to approximately 3000 kN. The internal pressure was increased slightly
while maintaining the axial force, until burst.

Results
The specimen bursted at 186 bar and an axial force of 2998 kN.
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Loading sequence, testno. 7
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100 L =

350
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0 a00 1200 1800 2400
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Figure 4-30 Loading sequence, test no, 7
internai pressure versus axial compressive force, testno. 7
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Figure 4-31

Internal pressure versus axial compressive force, fest no. 7
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Figure 4-32 Picture of the test specimen no. 7 after the burst test
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Figure 4-33 Picture of the test specimen no. 7 after the burst fest
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4.9 Testno. 8
Loading

Test no. 8 was loaded with internal pressure only.

Corrosion defect parameters (nominal)

(Tdentical to test specimen no. 7)

Corrosion defect depth d = 53mm (d/t=0.5)
Corrosion defect length L =245 mm (L/D=0.75)
Corrosion defect width w=32mm (w=31
Length of test specimen Lecimen = 1000 mm

Instrumentation
In the corroded area 3 cross strain gauges were applied, and 4 gauges were applied in a
uncorroded region to monitor the loading.

Loading description
The specimen was exposed to internal pressure .

Results
The test specimen was loaded with internal pressure until burst at 220 bar,

Loading sequence, testno. 8

250 .,
e Pressure (bar) |

200 |

180 Lo

Load

50 i......

o 500

Time {sec)

Figure 4-34 Loading of test no. 8, internal pressure only.
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Figure 4-35  Picture of the test specimen no. 8 after the burst test
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Figure 4-36  Picture of the fest specimen no. 8 after the burst test
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4.10 Testno.9
Loading

Test 9 was loaded with combined internal pressure and axial compressive force,

Corrgsion defect parameters (nominal)

Corrosion defect depth d =75mm (dt=07)
Corrosion defect length L =245 mm (L/D=0.75)
Corrosion defect width w = 32mm (w=31)
Length of test specimen Lpecimen = 1000 mm

Instrumentation

In the corroded area 3 cross strain gauges were applied, and 4 gauges were applied in a
uncorroded region to monitor the loading. The time and the jack load and displacement were
also recorded

L.oading description
The specimen was exposed to combined internal pressure and axial compressive force.

For test no.9 an internal pressure of 130 bar was applied, succeeded by axial compressive load
was applied until burst. The internal pressure was 123 bar and the axial compressive force was
2070 kN at burst. The end-cap force due to the internal pressure was 886 kN, resulting in a
compressive pipe wall force of only 1184 kN, equivalent to 113 MPa.

Results
The internal pressure was 123 bar and the axial compressive force was 2070 kN at burst.
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Loading sequence, testno. 2
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Figure 4-37 lLoading sequence, test no. 9
Internal pressure versus axial compressive force, testno. 2
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Figure 4-38 Internal pressure versus axial compressive force, test no. 9
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Higure 4-39 Picture of the fest specimen ne. 9 after the burst test
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Figure 4-40 Picture of the test specimen no. 9 after the burst test
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411 Testno. 10
Loading

Test 10 (and 11 and 12) were made with circurnferential corrosion, and were loaded with
combined internal pressure and axial compressive force.

Corrosion defect parameters (nominal)
Corrosion defect depth d =53mm (dt=05)

Corrosion defect length L = 12mm
Corrosion defect width w = full circumference
Length of test specimen Lipecimen = 1000 mm

A 12 mm wide ring groove was machined to 50% of the depth for the full circumference of the
pipe at the outer surface to simuiate girth weld corrosion. The groove was made in the parent
material.

Instrumentation
In the corroded area (groove) 4 cross strain gauges were applied, and 4 gauges were applied in a
uncorroded region to monitor the loading. The time and the jack load and displacement were

also recorded

Loading description
The specimen was exposed to combined internal pressure and axial compressive force.

Internal pressure was applied until burst and simultaneously an axial compressive force
corresponding to the end cap force was applied. The resulting pipe wall force was close to zero.
Burst occurred at 320 bar and an axial force of 2289 kN.

Results
Burst occurred at 320 bar and with an axial compressive force of 2289 kN. The rupture was in
the longitudinal direction, even though the corrosion defect was in the circumferential direction.
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Figure 4-41 l.oading sequence, test no. 10

Loading sequence, testno. 10
350 ; Pressure (bar)!
300 4o Force (10°kN} |
S e Disp () 5
250 1. P IO S S
- 200 L.
5]
S 180 L
100 b
50 |
4} ; ; o S e """"'-" - ;
0 660 1200 1800 2400 3000 3600 4200
Time {sec}

internal pressure versus axial compressive force, testno. 10
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50 ...

Internal pressure {bar}
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500 0

Figure 4-42 Internal pressure versus axial compressive foree, test no, 10
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Figure 4-43 Picture of the test specimen no. 10 after the burst test
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Figure 4-44 Picture of the test specimen no. 18 after the burst test
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4.12 Testno. 11
Loading

Testno. 11 was loaded with combined internal pressure and axial compressive force.

Corrosion defect parameters (nominal)

(Identical with test specimen no. 10)

Corrosion defect depth d = 53mm (d1t=0.5)
Corrosion defect length L = 12mm

Corrosion defect width w = full circumference
Length of test specimen Lpecimen = 1000 mm

A 12 mm wide ring groove was machined to 50% of the depth for the full circumference of the
pipe at the outer surface to simulate girth weid corrosion. The groove was made in the parent
material.

Instrumentation
In the corroded area (groove) 4 cross strain gauges were applied, and 4 gauges were applied in a
uncorroded region to monitor the loading. The time and the jack load and displacement were

also recorded.

Loading description
The specimen was exposed to combined internal pressure and axial compressive force.

Internal pressure was applied simultaneously with an axial compressive force corresponding to
the end cap force, hence the resulting pipe wall force was close to zero. The internal pressure was
kept constant at 225 bar and only axial compressive force was applied up to 3800 kN, From this
point additional internal pressure was applied and the axial force was tried maintained.

However, this required large displacements in the axial direction, and after 95 mm compression
of the pipe the stroke limit of the jack was reached and the displacement was kept constant when
further internal pressure was applied until burst. (The displacement transducer exceeded the
measure range after 50 mun). This resulted in a drop in the axial load down to 2343kN when the
pipe bursted at 335 bar.

Results
Burst occurred at 335 bar and with an axial compressive force of 2345 kN. The rupture was in

the longitudinal direction, even though the corrosion defect was in the circumferential direction.
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Loading sequence, testno. 11
400
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Time (seg)

Figure 4-45 Loading sequence, test no. 11

350

300 ... "
250 | | |
200 Lo

%
&
2 : :’ L
@ 180 1 . .bia
=% : . : H
g 100 L :‘ DO S
[+]
E OS50 .. X R S £
1
0 : - ; i :
4000 3500 3060 2500 2000 1500 1000 500 G

Axial compressive force (kN

Figure 4-46 Internal pressure versus axial compressive force, test no. 11

Page 55

Reference to part of this report whichk may lead o misinterpretation is not permissible,
16 Decomber 1997, OHB/ Doculive no, 97121 5-0069




DET NORSKE VERITAS

Report No. 96-3393, rev. 02

DETAILED DESCRIPTION OF THE TESTS

Figure 4-47 Picture of the test specimen no. 11 after the burst fest
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Figure 4-48 Picture of the test specimen no. 11 after the burst test
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4.13 Testno. 12
Loading

Test no. 12 was loaded with combined internal pressure and axial compressive force.

Corrosion defect parameters (nominal)

Corrosion defect depth d = 75mm (d/t=0.7)
Corrosion defect length L = 12mm

Corrosion defect width w = full circumference
Length of test specimen Logecimen = 1000 mm

A 12 mm wide ring groove was machined to 70% of the depth for the full circumference of the
pipe at the outer surface to simulate girth weld corrosion, The groove was made in the parent

material.
Instrumentation

In the corroded area {groove) 4 cross strain gauges were applied, and 4 gauges were applied ina
uncorroded region to monitor the loading. The time and the jack load and displacement were

also recorded.

Unfortunately, the recorded data were lost and only the data from the final part of the test were
recovered based on the test log and (security) paper printout from the datalogger, which is the
results of most interest.

Loading

The specimen was exposed to combined internal pressure and axial compressive force.

Internal pressure was applied simultancously with an axial compressive force corresponding to
the end cap force was applied. The resulting pipe wall force was close to zero. The internal
pressure was kept constant at 250 bar and axial compressive force was applied up to 3250 kN,
From this point additional internal pressure was applied and the axial force was tried maintained,
but at further increase in the internal pressure the displacement was kept constant. This resulted
in a drop in the axial load down to 2380 kN when the pipe bursted at 321 bar.

Results
The test specimen bursted at 321 bar with an axial compressive force of 2399 kN. The rupture

was in the bottom of the groove with a length of 70 mm.
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Loading sequence, testno. 12

380

300 L il
250 Ly

- em—Pessue(ban) .\
| : Force (10%N) :
100 Lo I T e

200 g

Load

5314 BN T

50 ..

0 2 4 5 8 10 12 14

Scan no.

Figure 4-49 Loading sequence, test no, 12

Internal pressure versus axial compressive force, testno. 12

350

300 L.

950 L et

200 |
150 0 n NG
100 |..
50 b N N
A\ | :
i : _— - :

3500 3000 2500 2000 1500 1000 500 0

Axial compressive foree (kN)

internal pressure (bar)

Figure 4-50 Internal pressure versus axial compressive force, test no, 12
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Figure 4-51 Picture of the test specimen no. 12 after the burst test
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5 SUMMARY OF TESTS AND TEST RESULTS

5.1 Overview of test results

In Table 5-1 and Table 5-2 the main results from the tests are included. In Table 5-2 the loads
are given in bot forces and stresses.

Table 5-1 Overview of test results

Test Nom Noem | Mat defect defect defect Loading Date of Burst

ne. Dia thick depth length width test (press}
{(am) [ (mm) (d/t) LD wit {force/mom.)
1 324 10.3 X352 0.50 6.75 15 internal press I July 232 bar
1946 1]

2 324 103 Xs52 0.50 0.75 13 internal press and 7 Aug. 219 bar
bending moment 1996 129 kNm

3 324 0.3 X52 6.50 (.73 13 internal press and 18 Oct. 195 bar
bending moment 1996 212 kNm

4 324 10.3 X352 0.30 0.50 3 internal press and 20 Nov. 296G bar
bending moment 1996 73 kNmi

3 324 10,3 X52 0.3¢ 0.56 3 internal pressure and 18 Des. 286 bar
axial comp. force 1996 -2563 kN

6 324 10.3 X352 0.30 0.50 3 internal pressure and 7 lan, 287 bar
axial comp. force 1997 -2943 kN

7 324 10.3 X352 0.50 0.73 3 internal pressure and 13 Jan, 186 bar
axial comp. force 1597 -2998 kN

8 324 10.3 X52 0.50 .75 3 internal pressure 14 Jan. 220 bar

1997 1

9 324 10.3 X52 0.70 0.75 3 internal pressure and t5 Jan. 123 bar
axial comp. force 1997 ~2070 kN

10 324 10,3 X52 0.50 12 mm fult internal pressure and 26 Jan, 320 bar
gire. axial comp. force 1997 -2289 kN

11 324 19.3 X352 0.50 12 mm full internal pressure and 21 Jan. 335 bar
cire. axial comp. force 1997 -2343 kN

i2 324 10.3 X52 0.76 12 mumn full internal pressure and | 22 Jan. 321 bar
cire. axial comp, force 1997 -2399 kN

The forces given in the table are external applied axial compressive forces measured in the jack.
See Table 5-2 for more details of the loads.

For the tests with bending moment the corrosion defect was located on the side of the pipe with
compressive axial stresses due to the momenit.
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Table 5-2 Overview of test results

Test defect defect defect Loading Burst 1) Pipe wall forces and stresses 2)
no. depth length width {press.} -

(dity /B wit (force/mom.) press. / force pipe wall stresses
1 0.50 0.75 15 internal press 232 bar 232 bar 1318MPa thoop}
0 1668 kN 160 MPa (long.)
2 0.30 0.75 15 internal press and 219 bar 219 bar 312 MPa {hoop)
bending moment 129 &Nm not given -12 MPa (long.}
3 0.30 0.75 15 internal press and 195 bar 193 bar 278 MPa {hoop}
bending moment 212 ¥Nm not given -134 MPa (long.)
4 6.30 0.30 3 internal press and 290 bar 2890 bar 412 MPa (hoop)
bending moment 73 KNm not given 109 MPa (long.}
5 0.36 .30 3 internal pressure and 286 bar 286 bar 409 MPa {(hoop}
axial comp. force -2563 kN S503 KN -48 MPa (long.)
6 0.30 0.30 3 internal pressure and 287 bar 287 bar 410 MPa {hoop)
axial comp. force -2943 kN -876 kN - 84 MPa (long.)
7 0.50 0.75 3 internal pressure and 186 bar 186 bar 265 MPa {hoop)
axial comp. force -3060 kN =1G59 kN -139 MPa (long.)
8 0.50 .75 3 internal pressure 220 bar 220 bar 314 MPa (hoop)
¢ 1386 kN 152 MPa (long.)
9 0.76 0.73 3 internal pressure and 123 bar {23 bar 176 MPa (hoop)
axial comp, force -2070 kN 1184 kN -113 MPa (long.}
14 0.50 12 mm fuil internal pressure and 320 bar 320 bar 456 MPa {hoop)
cire. axial comp, force <2289 kN 10 kN 1 MPa (long.)
tH 0.50 12 mm full internal pressure and 335 bar 335 bar 79 MPa (hoop)
cire. axial comp. force <2343 kN 84 kN 8 MPa (long.)
12 0.76 12 mm fuil internal pressure and 321 bar 321 bar 458 MPa (hoop)
cire. axial comp. force -2399 kN -94 kN -9 MPa {long.}

Nominal diameter: 324 mm.
Nominal wall thickness: 10.3 mm.

1} The forces given in this column are external applied forces.

2) The forces given in these columns are pipe wall forces and stresses. The force is caleulated
as the force on the end-cap due to the internal pressure minus the applied external force on
the jack.
For tests exposed to bending moment, the pipe wall stress is given on the compressive side
where the defect was located. The pipe wall forces are not given for the cases with bending

moment.

The calculation of the stress is based on uncorroded and undeformed cross section. The average

measured wall thickness of 10.6 mm is used (nominal 10.3mm),

1 “~
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6 MATERIAL PROPERTIES

The test specimens were manufactured from 2 tubes of seamless X52 modified material. A copy
of the material certificates are included Appendix A. The test specimens 1 to 9 were made from
one single tube, while the test specimens 10 to 12 were made from another tube. Tensile tests
were conducted on four specimens machined from each tube to provide the required material
parameters. The tensile test specimens were machined such that two had their axis in the
longitudinal direction and two had their axis in the circumferential direction from each tube.

The tensile test specimens were manufactured with a diameter of 6 mm, and the length of each
specimen was 50 mm. A 25 mm extensometer was fitted to each specimen.

The behaviour of specimens under tensile force showed a very good degree of consistency.
Plots of the axial tension as function of elongation are included in Appendix B.

The material average engineering properties were determined to be;

» Yield strength : 380 MPa
s Tensile strength: 514 MPa

Based on the plots included in Appendix B the “average” material curve is calculated as shown
in Figure 6-1. Both the engineering and the true stress-strain material curve are given.

The material showed a yielding plateau at 380 MPa.

Material curve, X52 Modified
324mm, t=10.31mm seamless pipe
700
BOO Lo e o T
500 .
& 400
£ —— Engineering stress-strain
® 300 .
@ — . calculated frus stress-strain
160
¢ ; : : ;
G.00 0.08 010 0.15 0.20 0.25 030

Strain

F igure 6-1 Material curve, X52 modified
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The corresponding numbers are given in Table 6-1.

Table 6-1 Material data

Engineering stress-strain Calculated true stress-strain
strain stress (MPa) strain stress (ViPa)
0 0.0 0.000 0.0
8.0018 380.0 0.002 380.7
0.025 380.0 0.025 389.5
0.038 4193 0.037 435.0
0.050 450.9 0.049 473.4
0.075 482.4 0.072 518.6
8.100 496.0 0.095 545.6
0.125 505.0 0.118 568.1
0.150 509.5 0.140 585.9
0.175 514.0 0.161 603.9
0.200 5117 0,182 614.1
0.223 309.5 0.203 624.1
0.250 505.0 0223 631.2
0.275 500.5 0.243 638.1

The true stress-strain curve is calculated from the engineering stress-strain curve;

gmxc = in(l +gang>

Gmw = Gﬁ%lg(1+gcllg)'

- 000 -
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CERTIMED COMSANY
TakKKSEDDEL SPSCKING LIST
Dwi.d LAGERP: Avd. BRYNE
11510 Lewv. adresse:
DET NORSKE UERITAS IMDUSTRY a-% DERITASUN, 1
VERITASUN, 1 HEUIK
F.B.30D
1322 HBUIK 3, 7P, 1
“Deres best.nr./Your P.O Mo, Deres ref./Your Ref. Var ref, Qur Ref. Yart ardre nr./0ur Order Ho.
0.H.BJIRNEY F.H. Martinussen .~ R 11236 - 01
Merking/Mariking Best. datosDate of Order
34-05-807
Bet.beting/Payment Terms Lev.beting/Delivery Terms Lev.mate/Delivery Lev.dato/Date of Delivery
NETTO PR. 30 DAGER FOB BRYNE SHNRST.MULIG 6-05-07
Pos./ Vars/ Antalls  Enb/ Lavart/ Rest/
Ttem frticle Quantity Unit Delivered Hest
o o o e o 8 o e e e
e SERTIFIKAT EMN 10204-DIN 5004%-3.1.8B
1 014545AT7
323 .8%10.31MM PIPE SP S.40 X$2 MOD 12.00 M J_},,}l “““““““““
79.73 kg
Ch.nrt q\ﬁ‘):lb
DELES I TO FOR TRANSPORT.
UERITAS GNSKER AT RARET ANK. Pa EN SLIK MATE aT
OFPRINNELIG ORIENTERING MELLOM DE TO DELENE
KAN BESTEMMES.
2 D14548A7 . E
30%.9%15 . 88MM PIPE SP 452 MOD 4.00 M Swe
120.62 kg
Chonr: CFBWJlﬁf

KAPPES I FIX LGD &M,

TIFICATES
CERENCLOSE

N
tak W

BOMD ¢ vverenns Kolli @ ()—Rgtzr ............. Uttak @ ....... C“V}* .............. CoLevdats ! ..eee.....

ko s i e S o o e o ek e s 4 A S T . P Y 4 S 29, . T B o

Etter forfall beregnes 1.0 % rente pr. mad. i.h.t. panteloven forbehoider w1 css ziendommsretten til de leverte varer
wnntil kispesusaen er helt betalt. Aksept ansees ikke som betaling fer den er innfridd i sin helhet.
1.0% pr month is added for late payment, Title to goods belongs to Rolf Lycke AS until payment

has been recelved in full. Mottatt:




ROLF LYEKE Bordrenr: 11236 PONO: - ITEMNO: (-

) Cettificate No.:
DET NORSKE VERITAS VER 5299504806
INSPECTION CERTIFICATE OF MATERIALS
[ ] DNV cudtificate ace. to Ciassification Rules.

DN v [X] 2.1C ace. to 180 10474EN 10204

Product SEAMLESS LINE PIPE, 12-3/4 inx0.406 in {323.9 mmx10.30 mm) Total mass
(761.780 M) 60.647 Ton.

Manufaclre’ 308 DE ACERO DE MEXICO, S.A. Manufacturer's order No.
003830-03

Puchuser  py F L YCKE A/S Purchaser's order No.
23008

Destination/Supplementary information

NORWAY / Manufacturers Certificate N* 95003439

Y
APl Spec 54, (Aprii 1, 1995), Grade X52 As per Rolf Lycke A/S, PO 23005
SPECIFIED MECHANICAL PROPERTIES
TENSILE PROPERTIES CHARPY V-NOTCH IMPACT PROPERTIES
Specimen typa/ Yieid point | Tensile sirength | Elongation | Reduction | Orien- | Test Width of Enargy, J, min.
> dimensions RyorRy, R, Ay d‘;-rn laion | temp. | %est plece
Nime® N % % LaT | °C mm Single Average
360 480 - E20 F T 50 16 F. 35
Remarks
SPECIFIED CHEMICAL COMPOSITION
— Elarment C.% {Mn, % Si.% [ P.% | S% Mo, % |Cr,% | V,% INb% |NiL,% [Cu% CA, % |CE, %

[

Specificvalve(s) | 0.14 | 1.35 | 040 | 0.015 | 0.005 | 9080 | 0.20 | 0.050 | 0.040 | 020 = 0.200 | 0.004 | 0.4%

Remarks y 4 Nb + Ti, 0.07% Max., V + Nb, 0.06% Max., Cu + 6Sn, 0.32% Max.

Marking: The materinik are tested and inspectad inthe Normalized condition,
and are found fo ba in sccordance with the above specification. (For test resulls, see overieaf)
N il applicable state drawing numtbser and approval date —
Vg L
e -

e
The stamping is placed: .
between 5 to 15 cm from Veracruz, Mexico 1995.10.27
pipe end Piace Date \.R. 0. TINOCO
inshector

au-wumumwumﬁmummmmmnwum»wnnm,mmmmmmwmu
hair wintaien o Mighgunes, irnnah of ameravty, or ary slher mat, suission o Wi by e, inchalrg prom okl oy oy [ wlitn of gros naglyence sr withy missevival by e
Povaming bodes or vesior dve miaars of Dt Norsies Varkes. Tris splies ragidiuss of whatter Iie SO0, IMDE CF SNBAWE W STCENE Irprre: Wil whow Dot Sarmis Veckas ht # rerirant or & Fird purty who s
mummmmwmmwamwwmmmmum,wmwwumuwmmmnwumnmmu-m
Mﬁdmhﬂd!ﬁmﬂhmMlb&ndm-.lummuuhnhuhwm.m«mmadmmdmhwdmwmmam
Hpresueilig Wis proved losr. * e everet Dat Nocsles Varitar o 2 wilbpldarion vy e bold Labin in avcondencs with lhe secions ahove, S amoun el wndar v il e il of i
o, K arry, chintiped! Ser et padiouier sardon, dncinien, ndvics s lnderwalion,  Lnder ne . ol o ecddidont or' i y loen, dnmgn o moearnuey b haid kabin_ " 4
nmu"mhmmuhwmhhdmmnmﬁhmmmmnwnum,

DET NORSKE VERITAS CLASSIFICATION AS » VERITASVEIEN 1, N.1322 HOVIK, NORWAY, TEL. INT: +47 87 57 98 00, TELEFAX: +47 €7 57 99 11
Form No. 38.01a5]  issue: September 93 Page 1 of Z




Certificate No.:

VER 52005048-06

MECHANICAL PROPERTIES
TENSRE YESTS CHARPY V-NOTCH IMPACT TESTS
Cast. No. Test | Yieid point | Tensiie strangtn Eiong- | Reduction | Oren-| Width | Test Energy, J, min,
No. | Ry orRgy Ry sion | ofarea | tation | oftest | temp
Ay Z plece
N Ny % % LerT| mm | ¢ | 1 3 | Aw
93226 01 37550 51388 48 T 10 | 50, 70 | 73 | 60 | 7
93226 02 401.10 528,59 48 T 10 | 5069 | 68 | 75 | 1
Remarks ]
CHEMICAL COMPOSITION
Cast, No. C% [Mn% SL%|P% | 5% Mo, %icrw| v Nb», %

Ni,% |Cu,% |[CA % ICE %
93226 0.13% | 1.16 | 0.26 | 0.007 | 0.004 | 0.030 | 0.05 0.034 | 0.00 | 0.068 | 0.123 | 0022 | 0.36

§3226 0.138 | 1.14 | 0.25 | 0.007 | 0.004 | 0.025 | 0.06 0.034 | 0.00 | 0.08 | 0.124 | 0022 | 0.36
-

Remats product Chemical Analysis

Process : Heat treatment {slate tamperatires)
Seamiess pipe Normalized: 886 C
Nor-destructive testing

Ultrasonic SR4 - 5% Notch & MP}

Type ancf extent of inspection

Raview of Chemical Analysis and Data Sheets, Mechanical Properties, Review of Dimensional Control Sheets and

Hydrostatic Test Records, Ultrasonic & Electromag. inspection Records, DNV Marking and issue of insp. Certificate.
DET NORSKE VERITAS CLASSIFICATION AS , VERITASVEIEN 1, N-1322
Form No.: 38.01a5! lssue Septemnber 93

?WK.NORWAY,TELNT:W‘?S?BGDO.TELEFAX:«‘IWSTNH
Page 2 of 2
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DRY

: PAKKSEDDEL  PACK ING LIST lorf it

nE LAGERP: fud, OBLD ;:;”“ 5%725955b°“¢'<~
ho. /.

11510 | Lev. adresset 0. 10, 7] and 1R

DET NORESKE UERITASE [INDUSTRY A/S 3 8TK FREDRIKSTAD MONTERING A

VERTTABUN, 1 INDUSTRIUN. 5-11

P.B.30D FREDRIKSTAD

13’2? MEU K IS = H
aeras bast.nr. Your PO Mo, Dares rof, Your Ra¢ Ukr raf,/Our Ref Uhrt ard'a nr. /Qur Srder Ne
6750 O.H.BIBRNSY Thorbjgrn Moal ~ BMR 169349 ~ 01
ﬁarkiagfﬂ&rkinq A Bast. dato/Date of Order
3 8TK MRK:J.Q8TER . R R
Bet.bsting/Payment Terms Lov,bating/Oalivary Terms Lav.omdteDelivary Lov.dato/Dats of Deiivery
NETTD Qﬂ 30 DQGFR FQ& QSLG PE~-12-13
Pr ¢ Vare/ frtall/  Emhs Levart/ Rest/
o Articls Buantity Unit Dalivared Rast

c e R ke me e g ma o e M e e M W S e dn s TGN PR RN SRS MW G el N ek e b ke b bpe d Be ok m ke Rt T M M e e G MR ek ek St R er ame ke e ek e e e e e i e e R ae eny e e e ek

SERTIFIKAT EN 107047, 1.8

393 .8%10.31MM PIPE SP S,40 X872 MOD 3,00 n N/7o -
PELTI kg
Ch.nei 93 Q\-&é’ _ . N Lok.: X<1-8,
* 1 MEYER
7 0148484
323 .8%10.31MM PIPE SP 5.40 X52 MOD .50 M O ﬁf_@ o

' ARLUTPE kg
Chnf93;~8"é — e, LOKL 1 %148, T

1+ 0.% METER

3 281 7
KAPP 4.00 8TK

™ 3 0+ 1 METER SENDES FREDRIKSTAD MONTERING
wt 0.5 METER SENDES VERITAS, HBVIK,

RERENE TIL F.M. MERKES “J SETER"

RERET TIl. DNU MERKES "0, .BIBRNBY"

FRAKT TIL FREDRIKSTAD FORUTBETALES,

OB Al GERT, TIL BEGRE.

;?5422 v 74 /nvvryﬁw%m Thrmasn %; //}f» i
/5/%‘ qm, //Wy){’)'( Z)fl /)

/19 - i

NIERREE] Kﬂ!ii H ilnlmiaﬁt trErhaie UHG& i ilv!DKIM ........ o Levaste 1oL

e o KB 0 o e B o i et o o o e e i ay i i T e L A A e R e e R oy e e

Etter forfall baregnaa 1.0 X renta pr. wnd, 1. h t. panulawn !nrbeholdar vi bas azandomaratten til ds isverts varer
1nntxl k}ppaaummen ar helt betalt. Aksapt ansess ikke som betaling fer den er innfridd | 3in halhat

e Abw added Tee e macment Yarle 3e pasde helanne be BalD Doebe 90 et vl b

Ports




/ O/’/ //2

Cartiioats No.!

DET NORSKE VERITAS VER 5209504808
INSPECTION CERTIFICATE OF MATERIALS
[] oNv cortiicatn sac. 1o Grassincation Rums.

DNV [X] 316 ace. s 180 104748N 10204

(ot GEAMLESS LINE PIPE, 12-¥4 Inx0.408 in (323.8 mmz40.30 mm) Tooul rmes
{T81.730 M) 80547 Ton,

MANUISIUS pp0g DE AGERG DE MEXICO, SA. WMenufachurers order No.

1 , DOMWID-03

' Purshusar ROLE LYCKE A8 Purchasera orowr 1o,
23008

i
:

Destnalon/Suppsmamary informetion

NORWAY | Manufaoturars Cartificate N* 35003439
:

Aty sddiions: mqiirements
As per Relt Lycks A/B, PO 23006

" Woteris! piandard wnd gras
APi Spec 8L (Apeil 1, 1895), Grade X852

!

BPECIFIED MECHANICAL PROPERTIES

T TENSILE PROPERTIER [ CHARPY V-NOTGH IMFACT PROPERTIES
| Speckmentypw | Ywapore | Tenstascangth| Elongaon | Redwcton  Oren | Tost | Widthof | Erergy, J, min.
| cmewions | R, otRL, | R, A, e | tador | mp. | ot pce
' Nemr N % % |LerT| e l Sige | Avese
M0 | an0-620 | 22 T || 0 | = "
i .
| i |
| Remeris '
T SPECIFIED CHEMICAL cowposITION \

Elarnent C.% {Mn % 8% | P.% | 8% [Mo, % CI'!G V.% IND% [NLS Cu% CA % CEY%

|

|

l F
Speciic vawets) | 0.44 | 1.38 | 0.40 | 0.015 | 0.005 [ 0080 | 0.20 | 0.060 0.00 | 0.20 | 0.200 | 0.004 | 041
E - :

i -

Remarks v .+ NB + T1, (.07% Mex,, V + Nb, G.05% Max., Cu + 68n, 0.32% Max.

Maridrg: The materials ars tested and inspacted {n the Normatized vondition,
und w found to be i mecordance with the sbow specifioution. (For feet reaults, see cverieal)

1f apphcabie stabs domving rumte snd spprovel daste

Vg
t
The stamping is piaoert:
betwaen %